NABL ACCREDITED
Cartificats No. 7035600357

TEST REPORT
Report No. : GR:TX:2410010135 DATE : 24/01/2011 ]
. CUR-560

TAJ VELVET & SILK MILLS. e S
671 INDUSTRIAL ESTATE, NUNHAI .

SRA-282008 *

DA 4 3
CONTACT PERSON : MR SANJAY VERMA ,a'
THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE uungq As:
SAMPLE DESCRIPTION FABRIC A et

WOVEN COTTON VELVET \\

COLOUR GREIGE
COUNTRY OF DESTINATION EUROPE
COUNTRY OF ORIGIN INDIA
_ AMPLE RECD ON 2110172011 TEST STARTDATE 23012011  TEST END DATE  24/01/2011
CARE LABEL INSTRUCTION  MACHINE WASH 40°C, NORMAL CYCLE, TUMBLE DRY LOW
TEST(S) REQUESTED DIMENSIONAL CHANGE AFTER WASHING

per pro SGS India Private Ltd.

Authonsed S\gnatory

Subrata Kapr
Execulive

No 741501604
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RESULTS

DIMENSIONAL CHANGE AFTER WASHING

IS0 5077:2007 / 1SO 6330:2000/Amd 1:2008 -5A
(Machine Wash,40°C, Tumble Dry Low)

Detergent ECE Non Phosphate, Sod.Perb:TAED:77:20:3

WARPILENGTH -6.2%
WEFTMWIDTH 6.0%
End of Report™
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